AP8152272
 

AP8152272 Screw w/ flange M5x12*
Certified Genuine Aprilia Parts
Screw w/ flange m5x12*
2,15 £ Unit Price Incl. VAT

The spare screw w/ flange m5x12* part number AP8152272 is a genuine Aprilia part which means it is exactly the same as the one mounted at the factory when the vehicle was new
 
Search another part number

Original part number Aprilia



 
Part number Description
AP8152272
Screw w/ flange M5x12 for Aprilia ETV Capo Nord CAPONORD 1000 2001 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia ETV Capo Nord CAPONORD 1000 2002 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia ETV Capo Nord CAPONORD 1000 2003 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia ETV Capo Nord CAPONORD 1000 2004 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia ETV Capo Nord CAPONORD 1000 2005 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia ETV Capo Nord CAPONORD 1000 2006 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia ETV Capo Nord CAPONORD 1000 2007 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia Classic CLASSIC 125 1995 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia Classic CLASSIC 125 1996 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia Classic CLASSIC 125 1997 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia Classic CLASSIC 125 1998 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia Classic CLASSIC 125 1999 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia Dorsoduro DORSODURO 1200 2010 EUROPE - MIDDLE EAST - AFRICA - ASIA - PACIFIC - NORTH AMERICA Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia Dorsoduro DORSODURO 1200 2011 EUROPE - MIDDLE EAST - AFRICA - ASIA - PACIFIC - NORTH AMERICA Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia Dorsoduro DORSODURO 1200 2012 EUROPE - MIDDLE EAST - AFRICA - ASIA - PACIFIC - NORTH AMERICA Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia Dorsoduro DORSODURO 1200 2013 EUROPE - MIDDLE EAST - AFRICA - ASIA - PACIFIC - NORTH AMERICA Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia Dorsoduro DORSODURO 1200 2014 EUROPE - MIDDLE EAST - AFRICA - ASIA - PACIFIC - NORTH AMERICA Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia Dorsoduro DORSODURO 1200 2015 EUROPE - MIDDLE EAST - AFRICA - ASIA - PACIFIC - NORTH AMERICA Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia Dorsoduro DORSODURO 1200 2016 EUROPE - MIDDLE EAST - AFRICA - ASIA - PACIFIC - NORTH AMERICA Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia Gulliver Air GULLIVER 50 1995 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia Gulliver Air GULLIVER 50 1996 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia Gulliver Air GULLIVER 50 1997 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia Gulliver Air GULLIVER 50 1998 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia Gulliver H20 GULLIVER 50 1996 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia Gulliver H20 GULLIVER 50 1997 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia Gulliver H20 GULLIVER 50 1998 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia Leonardo LEONARDO 125 1996 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia Leonardo LEONARDO 125 1997 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia Leonardo LEONARDO 125 1998 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia Leonardo LEONARDO 150 1996 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia Leonardo LEONARDO 150 1997 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia Leonardo LEONARDO 150 1998 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia Mojito MOJITO 125 1999 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia Mojito MOJITO 125 1999 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia Mojito MOJITO 125 1999 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia Mojito MOJITO 125 1999 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia Mojito MOJITO 125 2000 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia Mojito MOJITO 125 2000 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia Mojito MOJITO 125 2000 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia Mojito MOJITO 125 2000 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia Mojito MOJITO 125 2001 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia Mojito MOJITO 125 2001 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia Mojito MOJITO 125 2001 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia Mojito MOJITO 125 2001 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia MOTO' 6.5 MOTO-65 650 1995 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia MOTO' 6.5 MOTO-65 650 1996 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia MOTO' 6.5 MOTO-65 650 1997 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia MOTO' 6.5 MOTO-65 650 1998 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia MOTO' 6.5 MOTO-65 650 1999 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia NA Mana NA-MANA 850 2007 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia NA Mana NA-MANA 850 2007 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia NA Mana NA-MANA 850 2007 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia NA Mana NA-MANA 850 2007 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia NA Mana NA-MANA 850 2008 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia NA Mana NA-MANA 850 2008 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia NA Mana NA-MANA 850 2008 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia NA Mana NA-MANA 850 2008 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia NA Mana NA-MANA 850 2009 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia NA Mana NA-MANA 850 2009 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia NA Mana NA-MANA 850 2009 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia NA Mana NA-MANA 850 2009 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia NA Mana NA-MANA 850 2010 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia NA Mana NA-MANA 850 2010 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia NA Mana NA-MANA 850 2010 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia NA Mana NA-MANA 850 2010 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia NA Mana NA-MANA 850 2011 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia NA Mana NA-MANA 850 2011 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia NA Mana NA-MANA 850 2011 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia NA Mana NA-MANA 850 2011 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia NA Mana GT NA-MANA 850 2009 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia NA Mana GT NA-MANA 850 2009 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia NA Mana GT NA-MANA 850 2009 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia NA Mana GT NA-MANA 850 2009 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia NA Mana GT NA-MANA 850 2010 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia NA Mana GT NA-MANA 850 2010 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia NA Mana GT NA-MANA 850 2010 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia NA Mana GT NA-MANA 850 2010 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia NA Mana GT NA-MANA 850 2011 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia NA Mana GT NA-MANA 850 2011 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia NA Mana GT NA-MANA 850 2011 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia NA Mana GT NA-MANA 850 2011 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia NA Mana GT NA-MANA 850 2012 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia NA Mana GT NA-MANA 850 2012 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia NA Mana GT NA-MANA 850 2012 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia NA Mana GT NA-MANA 850 2012 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia NA Mana GT NA-MANA 850 2013 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia NA Mana GT NA-MANA 850 2013 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia NA Mana GT NA-MANA 850 2013 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia NA Mana GT NA-MANA 850 2013 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia NA Mana GT NA-MANA 850 2014 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia NA Mana GT NA-MANA 850 2014 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia NA Mana GT NA-MANA 850 2014 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia NA Mana GT NA-MANA 850 2014 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia NA Mana GT NA-MANA 850 2015 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia NA Mana GT NA-MANA 850 2015 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia NA Mana GT NA-MANA 850 2015 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia NA Mana GT NA-MANA 850 2015 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia NA Mana GT NA-MANA 850 2016 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia NA Mana GT NA-MANA 850 2016 Part Diagram
AP8152272
Screw w/ flange M5x12 for Aprilia NA Mana GT NA-MANA 850 2016 Part Diagram
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies.